ol

United States : Region 4 EPA 904/9-93-001A
Environmental Protection 345 Courtland Street, NE November 1993
Agency Atlanta, GA 30365

Environmental Final
Impact Statement |

Cedar Bay Cogeneration Project
Jacksonville, Florida




REGION 1V

' ¢ Y
z
N7 UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
S
40 prott”

345 COURTLAND STREET. N.E.
ATLANTA, GEORGIA 30365

PUBLIC NOTICE
TO: ALL INTERESTED AGENCIES, PUBLIC GROUPS, AND CITIZENS

Availability of the Final Environmental Impact Statement (EIS) on
the "Cedar Bay Cogeneration Project" is being noticed in the
Federal Register on December 17, 1993, by the U.S. Environmental
Protection Agency (EPA). The Final EIS is available for
public/agency comment during a 30-day review period.
[...]
Facility water demands will be satisfied through a combination of sources:

° reuse of treated process wastewater from SK;

o recycle and/or treatment of internally generated plant waste streams for reuse
on-site;

o recycle of condensate return water from SK;

o treatment and reuse of site stormwater runoff;

o use of potable water from SK; and

o use of groundwater from SK production wells.

CBC will minimize the use of fresh water, primarily relying on SK wastewater to meet
cooling needs. Water discharges will be eliminated with a zero-discharge water treatment
system, except for stormwater runoff in an extreme storm event. All process wastewater
generated will be internally recycled, treated for reuse or processed in the zero-discharge post
treatment system. Also, note that the CBCP will recycle some pretreated water back to SK for
use in their cooling tower.

2-11



(AN

MISC 70 SK COOLING TOWER
PLANT DRAINS MAKEUP EVAPORATION
52 2290

STORAGE 15
AREA —@
RUNOFF
2586
WASTEWATER

BACKWASH
YARD AREA RUNOFF

53 350 35
20

COOLING
PRETREATMENT COOLING TOWER FILTERS

@_’ CLARIFIER TOWER BLOWDOWN

CLARIFIER

15

35

SLUDGE

T -
SALT CAKE

CLARIFIER) TO LANDFILL BLOWDOWN

30 35 2 1
SLUDGE @

DEWATERING

EVAPORATOR RO UNIT

5 CRYSTALLIZER |,

DEWATERED SLUDGE
TO LANDFILL

EVAPORATOR RO UNIT

PS/TAEEE = POTABLE

FROM SK USES NOTES:

760 EXPORT 1) PROCESS FLOWS ARE
XPECTED TYPICAL FLOWS
STEAM IN GPM

SKWELL

WATER 2) TANKS, PUMPS AND
559 CONDENSATE / BOILER 80 CHEMICAL FEED SYSTEMS

DEMIN STORAGE ——— ARE NOT SHOW.

TANK MISC.
LOSSES

52 456 ©)

: SK 456 CONDENSATE —’@ —»@ 53 FIGURE 2-2

REGEN WASTE RETURN ——* POLISHER
TO PRETREATMENT CONDNSATE TO ST T BOILER DESIGN WATER

CLARIFIER CLARIFIER BLOWDOWN BALANCE DIAGRAM

Cedar Bay
Cogeneration Project

SOURCE: ENSR



CBCP groundwater usage for non-cooling processes is expected to average 1,039 MGD
(maximum permitted is 1.45 MGD). This will require an increased withdrawal of 722 gpm from
the SK wells. The SK production well network consists of seven wells which are used on a
rotating basis to produce an average of 12 MGD (maximum of 18 MGD) for SK operations.
The wells are approximately 1,400 feet deep, each with a free flowing production capacity of
approximately 7,500 gpm. The groundwater used by the CBCP will be softened and filtered in
the existing SK pretreatment system.

Groundwater will be used for boiler makeup, service water, fire protection, and metal
cleaning. Boiler makeup is discussed in Section 2.3.3.4.3 Boiler Makeup Water. Service water
uses include water for water seals, cleaning and flushing. The fire protection system would only
be activated under emergency conditions, therefore water requirements are relatively small.
High quality water is required to prevent corrosion and scaling in the storage and distribution
system. Small quantities (less than 200,000 gallons) of metal cleaning water will be required
periodically for cleaning the steam generator and preboiler cycle piping.

Potable water uses include water for drinking, washing, and for sanitary purposes. The
projected average is 4,100 gpd based on an average plant staff of 75 people and an average
potable water requirement of 55 gallons per capita per day. This potable water flow includes
use at both the CBCP and the SK paper mill.

Major system components required for the above are further described in the subsections
which follow. Additional engineering details for each system are contained in Appendix I.

2.3.3.4.1 Cooling Water Pretreatment System

The bulk of the plant’s cooling water makeup requirements will be satisfied through
recycle/reuse of internally generated plant waste streams and supplemented through reuse of
treated effluent from the SK mill. As shown in Figure 2-3, the CBCP will recycle and reuse
the following internally generated waste streams:

o neutralized demineralizer regenerant wastes;
] blowdown clarifier wastes;

. - sand filter backwash;

. sand filter effluent;

° plant service water;

. site stormwater runoff;

2-13



o reverse osmosis product water;

. boiler blowdown;

o filtrate from sludge dewatering;
] evaporator distillate; and

o crystallizer distillate.

Neutralized demineralizer regenerant wastes, blowdown clarifier wastes, filtrate from
sludge dewatering and sand filter backwash will be routed directly to the cooling water
pretreatment clarifier. Plant service water (i.e., water collected in plant floor drains) will be
directed to oil/water separators, where required, and subsequently processed in the pretreatment
clarifier. The clarifier will also process stormwater runoff from the facilities Storage Area
Runoff Pond (SARP). The SARP collects runoff from the facility’s Materials Storage Area.
This includes the ash pelletizing and storage area, the limestone storage area, and the coal
storage area. As described further in Section 2.3.3.4.10 Site Stormwater Management, runoff
from the plant yard area, stormwater collected in the Yard Area Runoff Pond (YARP), will be
treated for reuse in the cooling tower blowdown clarifier.

Other recyclable process streams will be routed directly to the cooling tower basin.
These include boiler blowdown, a portion of the sand filter effluent, reverse osmosis product
water and distillate from the evaporators and crystallizer.

Any additional cooling water makeup requirements will be satisfied through use of treated
wastewater from the SK mill. Currently, SK’s process wastewater is treated on-site and they
discharge roughly 10.0 MGD to the St. Johns River. Prior to discharge, CBCP will withdraw,
on average, 3.7 MGD for reuse as cooling water makeup. Following pretreatment,
approximately 3.25 MGD will be used in the CBCP mechanical draft cooling towers. The
remainder will be pumped back to SK for cooling use at the mill.

The cooling water pretreatment system consists of a premix tank, a combination
clarifier/sludge thickener, chemical storage and feed equipment, and a sludge dewatering system.
It will be operated to provide a softened effluent suitable for use in the cooling towers. Only
water which causes little to no fouling of the heat exchanger surfaces is suitable for use. The
water will be reused up to the point where fouling is a possible, at which time, it will be sent
to the zero discharge system for further treatment. In short, the cooling towers will be operated
at a reasonable number of "cycles of concentration” without causing fouling of heat exchanger
surfaces.

2-14



Wastewater entering the system will be received in the premix tank and conditioned using
lime and soda ash for softening, aluminum or iron salts for coagulation, and polymers as
coagulant aids. Water from the premix tank will then enter the clarifier for solids removal.
Settled solids will thicken at the bottom of the clarifier. The clarifier will also be equipped with
chemical feed equipment for process adjustment and control. Clarified effluent will discharge
to a clearwell for final pH adjustment using sulfuric acid. Following thickening, sludge from
the clarifier will be dewatered for off-site disposal.

System design is based on receiving effluent from the SK wastewater treatment system
with typical quality characteristics listed in Table 2-2. The expected mixed influent and effluent
characteristics for the pretreatment clarifier are listed in Table 2-3.

A detailed description of the CBCP Cooling Tower Makeup Pretreatment System is
contained in Appendix I.

2.3.3.4.2 Sludge Dewatering System

Sludge collected in the thickener portion of the pretreatment clarifier will be pumped on
a batch basis to a plate and frame type filter press for dewatering. Solids will be captured and
retained on cloth filters within the press. Filtrate will be returned to the pretreatment clarifier.

After dewatering, the filter cake is expected to contain 40 to 60% solids and consist
primarily of calcium carbonate and magnesium hydroxide from the lime soda softening process.
Sludge production is anticipated to be 80 tons per day assuming a solids content of 40%.
Dewatered filter cake will be transported off-site for final disposal at an approved site (see
Section 2.3.3.5).

2.3.3.4.3 Boiler Makeup Water

Boiler makeup requirements, including export steam to SK, will typically average 1.3
MGD. Makeup requirements will be partially satisfied through recycle of condensate return
from the SK mill, averaging approximately 0.66 MGD, and supplemented through use of SK
lime softened groundwater, typically 0.64 MGD [Note that an additional 0.1 MGD of lime
softened groundwater will be used for site service water needs.]. Prior to reuse at CBCP,
condensate return from SK will be treated using a weak acid cation/anion exchange mixed bed
polisher. Prior to demineralization, lime softened groundwater will be filtered to remove
suspended solids.

2-15



TABLE 2-2

Typical Makeup Water Characteristics from SK

2-16

pH standard 6.0 t0 9.0
Alkalinity mg/| 565
Sulfate mg/! 805
Chiloride mg/| 312
Solids, Dissolved mg/I 2300
Silica mg/! 55
Calcium mg/| 566
Magnesium : mg/I 260
Sodium mg/| 850
Potassium mg/I 15
Iron mg/| 1.1
Manganese mg/I 0.7
Source: Zero Discharge System: Engineering Description, Bechtel Corporation, 1993.




TABLE 2-3

Projected Pretreatment Clarifier
Influent and Effluent Characteristics

pH standard 6.0t0 9.0 8.0 to 10.0
M-Alkalinity mg/l CaCO, 540 60
Sulfate mg/l CaCO, 890 890 "
Il Chioride mg/l CaCO, 300 322 “
| Solids, Dissolved mg/I 2400 1900 "
Silica mg/l . 59 25 "
Calcium mg/l CaCQ, 545 50 "
Magnesium mg/! CaCO, 270 50 "
[ Sodium mg/| CaCO, 903 1,160 I
Potassium mg/l CaCO, 15 15
fron mg/! 1.1 0.1
Manganese mg/I 0.7 0.05
Phosphate mg/l PO, 20 0.2
Fluoride mg/l CaCO, 3 3
Boron mg/! 24 24
Aluminum mg/I 21 0.2
Barium mg/| 0.2 0.05 "
Strontium mg/| 1.6 1.0 "
Total Organic Carbon mg/| 115 105 "
Solids, Suspended mg/! 50 10 "
Source: Zero Discharge System: Engineering Description, Bechtel Corporation, 1993.

2-17



Demineralization is required to produce a high purity boiler makeup water (i.e., low
dissolved solids feed water) to prevent scale formation in the high pressure boiler.
Demineralization will be accomplished using a cation/anion exchange process. Regenerant
wastes from the demineralization system will be neutralized and sent to the pretreatment clarifier
for reuse as cooling tower makeup.

Effluent from the condensate polisher and demineralization system will be combined and
temporarily stored in a Demineralized Water Storage Tank. The boiler feed water system will
also be equipped with chemical feed systems for the addition of boiler water conditioning
chemicals. These will include feeds for oxygen scavengers and antiscalants.

2.3.3.4.4 Cooling Tower Blowdown Zero Discharge Handling System

Blowdown from the Cedar Bay cooling tower and general site stormwater runoff will be
treated in the zero discharge system. The system is designed to maximize reuse of process water
as cooling tower makeup by using a post treatment train consisting of clarification and softening,
filtration, reverse osmosis (RO), evaporation and crystallization. Major components in the
system are described below. More detailed descriptions of individual components are contained
in Appendix I.

2.3.3.4.5 Cooling Tower Blowdown Clarifier

Blowdown from the Cedar Bay cooling tower will be combined with plant yard area
runoff (i.e., stormwater collected in the YARP) and directed to the cooling tower blowdown
clarifier. In addition to removing suspended solids, the clarifier will be "soften” the water.
Softening will be accomplished through the addition of lime, soda ash, sodium hydroxide, and
magnesium chloride. The chemical feed systems will reduce the concentrations of calcium,
magnesium, bicarbonate, suspended solids, barium, organics and silica in the cooling tower
blowdown to acceptable levels for reuse.

The system will be designed to treat up to 1,000 gpm in a non-scraping type accelerated
rate settling tank. The settling tank will be preceded by a premix/reaction tank (for chemical
feed systems) to produce a softened effluent of the desired chemistry. Chemical feed systems
will be designed to provide flexibility to treat an influent water having typical characteristics
listed in Table 2-4. Effluent from the system is expected to have the following characteristics:

2-18



TABLE 2-4

Projected Blowdown Clarifier Influent Characteristics

pH standard 7.0 8.0 8.3

|| M-Alkalinity mg/l CaCO, 50 150 200 "
P-Alkalinity mg/l CaCO, 0 0 0 “
Sulfate mg/l CaCO, 3,300 6,800 8,000 "
Chloride mg/l CaCQO, 1,000 2,300 3,000 “

“ Solids, Dissolved mg/| 6,000 12,500 15,000 “

“ Silica ~ mg/l 60 120 150 ||

“ Calcium mg/! CaCO, 150 350 1,000 "
Magnesium mg/l CaCO, 150 300 400 |
Sodium mg/! CaCO, 4,000 8,475 10,000
Potassium | mg/l CaCO, 50 150 200
Iron mg/I 0.5 2 5
Manganese “mg/I 0.05 0.1 1
Phosphate® mg/| PO, 0.1 2 10
Fluoride mg/l CaCO, 10 25 30
Boron mg/| 5 20 _ 30
Aluminum mg/1 0.1 0.5 5

i Barium mg/! 0.5 1 25
Strontium mg/| 5 10 15
Total Organic Carbon mg/| 200 500 800
Solids, Suspended mg/l 50 100 150

1) The low and high values are the expected ranges of each constituent. The actual

analysis may contain some constituents at the high end of the concentration range and
some constituents at the low end of the concentration range.

2) Phosphates could be as high as 10 to 15 mg/! (as PO,) based on the scale/corrosion
inhibitor selected.

2-19



Constituent Concentration

Calcium 150 mg/1 as CaCO,
Magnesium 50 mg/l as CaCO,
Silica 40 mg/l as SiO,

The pH of the softened blowdown will be adjusted in the clarifier clearwell using sulfuric
acid. Sludge from the clarifier will be recycled back the pretreatment clarifier for thickening,
dewatering and ultimate disposal.

2.3.3.4.6 Sand Filters

Effluent from the clarifier clearwell will be filtered to prevent fouling of the RO unit
membrane surfaces. The system will consist of four 33% capacity dual media filters capable
of operating at full RO feed flow (i.e., 650 gpm) with one filter in the backwash mode. Filter
backwash will be directed to the pretreatment clarifier for reuse as cooling tower makeup.

2.3.3.4.7 Reverse Osmosis System

The reverse osmosis (RO) system will serve to reduce the total dissolved solids (TDS)
concentration of the softened blowdown. The system is designed to recover from 35 to 60
percent of the feed water for reuse as cooling tower makeup.

The system will be designed for an average 90% TDS removal efficiency. RO brine will
be discharged to the emergency water storage tank for subsequent processing in the
evaporators/crystallizer. System pH will be controlled at the inlet header through sulfuric acid
addition. Biofouling will be controlled using sodium hypochlorite, if necessary. Provisions for
antiscalant addition will also be incorporated.

2.3.3.4.8 Evaporator

The primary function of the evaporator is to increase the brine concentration of the RO
waste stream and reduce its volume for subsequent processing in the crystallizer. The system
will consist of two evaporator trains each capable of handling an RO brine feed flow of 150
gpm. The evaporators are designed to produce a distillate or product water stream and a
concentrated brine stream. The distillate stream will have a dissolved solids concentration of

2-20



approximately 10 mg/1 and be discharged directly to the cooling tower basin. The concentrated
brine stream will be further processed in the crystallizer/centrifuge system.

2.3.3.4.9 Crystallizer and Centrifuge

The crystallizer and centrifuge will receive concentrated brine from the evaporator. The
crystallizer portion of the system is designed to further concentrate the evaporator slurry. The
centrifuge will serve to dewater remaining solids to produce a near dry salt cake for off-site
disposal. The crystallizer product water will be directed to the cooling tower basin. Additional
chemical feeds, such as antifoaming agents and sodium hydroxide will be used, if required.

Salt cake from the crystallizer, approximately 25 tons per day, will be disposed of off-site